

REVIEW ARTICLE

Chemotherapy-Induced Nausea and Vomiting

Surachai Leksuwankun, Piyanuch Wonganan

Department of Pharmacology, Faculty of Medicine, Chulalongkorn University, Bangkok, Thailand

Received: 18 August 2020; **Revised:** 9 October 2020

Accepted: 31 October 2020

Abstract

Chemotherapy-induced nausea and vomiting (CINV) is one of the most common side effects of cancer treatment. There are many receptors involved in the CINV pathophysiology, such as 5-hydroxytryptamine-3 (5-HT₃) receptor, neurokinin-1 (NK-1) receptor, and dopamine receptor. As rapid progress in research and drug development, there are many effective drugs available for CINV including 5-HT₃ receptor antagonists, NK-1 receptor antagonists, dexamethasone, and dopamine antagonists. In clinical practice, the antiemetic regimen used for CINV prophylaxis is primarily based on emetogenic risk and their mechanisms of action. This article aims at guiding healthcare providers on the appropriate management of CINV.

Keywords: Chemotherapy, nausea, vomiting

ภาวะคลื่นไส้อาเจียนจากยาเคมีบำบัด

สุรัชย์ เล็กสุวรรณกุล, ปิยนุช วงศ์อนันต์

ภาควิชาเภสัชวิทยา คณะแพทยศาสตร์ จุฬาลงกรณ์มหาวิทยาลัย กรุงเทพมหานคร ประเทศไทย

รับบทความ: 18 สิงหาคม 2563; แก้ไข: 9 ตุลาคม 2563

ตอบรับ: 31 ตุลาคม 2563

บทคัดย่อ

ภาวะคลื่นไส้อาเจียนจากยาเคมีบำบัดเป็นผลข้างเคียงที่พบบ่อยที่สุดอย่างหนึ่งในการรักษาโรคมะเร็ง โดยมีตัวรับหลายชนิดที่เกี่ยวข้องในพยาธิสรีรวิทยาของภาวะดังกล่าว เช่น ตัวรับ 5-hydroxytryptamine-3 (5-HT₃), ตัวรับ neurokinin-1 (NK-1) และตัวรับ dopamine ด้วยความก้าวหน้าในการวิจัยและพัฒนายา ทำให้มียาที่มีประสิทธิภาพในการรักษาภาวะคลื่นไส้อาเจียนจากยาเคมีบำบัดหลายชนิด ได้แก่ ยากลุ่ม 5-HT₃ receptor antagonists, NK-1 receptor antagonists, dexamethasone และ dopamine receptor antagonists ในทางเวชปฏิบัติ การเลือกใช้อาเจียนสำหรับป้องกันภาวะคลื่นไส้อาเจียนจากยาเคมีบำบัดขึ้นกับความเสี่ยงของยาเคมีบำบัดที่ทำให้อาเจียนและกลไกการออกฤทธิ์ของยาเป็นหลัก บทความนี้มีวัตถุประสงค์เพื่อเป็นแนวทางให้บุคลากรทางการแพทย์สามารถเลือกใช้อาเจียนเพื่อป้องกันภาวะคลื่นไส้อาเจียนจากยาเคมีบำบัดได้อย่างเหมาะสม

คำสำคัญ: เคมีบำบัด, คลื่นไส้, อาเจียน

Introduction

Chemotherapy-induced nausea and vomiting (CINV) remains an important adverse effect that can be frequently seen during cancer treatment. It is reported that patients who received highly emetic chemotherapy (HEC) and moderately emetic chemotherapy (MEC) developed CINV approximately 62% and 50%, respectively.¹ CINV causes a decreased quality of life²⁻⁴, resources consuming^{2,4,5}, poor treatment compliance⁶, and complications including malnutrition and electrolyte imbalance.² Therefore it is essential that healthcare providers are aware of CINV and stay up-to-date on the latest CINV clinical practice guideline.

Classification of CINV

CINV can be divided into 5 types as follows^{7,8}:

- 1) Acute onset CINV occurs within 24 h after the initial chemotherapy session.
- 2) Delayed onset CINV occurs after 24 h of initial chemotherapy session.
- 3) Breakthrough CINV usually occurs within 5 days after the initial chemotherapy session. Although the patients receive appropriate prophylactic antiemesis, the breakthrough CINV still occurs and the patients need rescue antiemetic therapy.
- 4) Refractory CINV occurs even though the patients receive both appropriate prophylactic and rescue antiemesis.
- 5) Anticipatory nausea and vomiting (ANV) occurs before a chemotherapy session in a patient who experiences CINV in the previous chemotherapy cycle.

CINV associated risk factors

The patient-related risk factors that affect CINV include⁹⁻¹¹:

- *Age*: Younger patients are more susceptible to CINV than older patients.
- *Sex*: CINV is often worse in females.
- *Alcohol drinking*: The lesser alcohol the patients drink, the more frequent the patients develop CINV.
- *History of previous CINV*: The patients who develop CINV in the previous chemotherapy cycle have an increased risk of CINV.
- *Onset of CINV*: The patients who experience CINV during the initiation of chemotherapy treatment cycle have an increased risk of CINV.
- *Nausea and vomiting during pregnancy*: The patients who develop emesis during pregnancy have an increased risk of CINV.
- *Anxiety*: The patients who are anxious or are concern about CINV have an increased risk of CINV.

In addition to risk factors listed above, there are many chemotherapy-related risk factors affecting CINV, including dosage, rate and route of administration, and type of chemotherapeutic agents.¹² For example, patients receiving platinum-based chemotherapy or anthracycline are at high risk of CINV.⁹

Although several factors contribute to CINV, the current CINV treatment guidelines are primarily based on the emetogenic potential of chemotherapeutic and targeted drugs, which are classified into 4 groups: high, moderate, low, and minimal emetogenicity.¹²

Pathophysiology of CINV

CINV involves numerous neurotransmitters, such as serotonin, substance P, dopamine, and endogenous opioids.¹³ For acute CINV, chemotherapy induces free radical generation, resulting in stimulating the release of serotonin from enterochromaffin cells in the human gastrointestinal tract. The released serotonin then stimulates vagal afferent nerve via 5-HT₃ receptor and NK-1 receptor, causing action potential transfer to the nucleus of solitary tract (NTS) and chemoreceptor trigger zone (CTZ) in medulla oblongata, which results in nausea and vomiting. For delayed CINV, chemotherapy induces nausea and vomiting by stimulating the release of substance P, which subsequently binds to NK-1 receptor, mainly in CTZ.^{7,14-16} Notably, recent studies revealed the crosstalk mechanisms between serotonin and substance P in CINV. This highlights the importance of CINV management through multiple mechanisms.^{17,18}

ANV is a conditioned response of nausea and vomiting. It mostly occurs in patients who develop CINV in previous chemotherapy treatment cycle. ANV is triggered by perception stimuli, such as sights, sounds, or smells of the treatment atmosphere or healthcare providers. For example, a patient experiencing CINV in the previous chemotherapy cycle recognizes the infusion set of chemotherapy and later becomes nauseous or even vomits when visualizing the infusion set. Therefore the most appropriate approach to management of ANV is to prevent the patients from CINV.^{19,20} However, if ANV occurs, the National Comprehensive Cancer Network (NCCN) guidelines suggest the use of pharmacotherapy such as benzodiazepine, and/or behavioral therapy, such as systematic desensitization, relaxation exercises and hypnosis.²⁰⁻²³

Antiemesis in CINV management

Currently, there are many antiemetic drugs used in CINV prophylaxis and treatment. Their mechanisms of action are summarized below.

5-HT₃ receptor antagonists

5-HT₃ receptor antagonists have been used to prevent CINV since the 1990s. The drugs act as antagonists by binding to the 5-HT₃ receptor, therefore preventing receptor-mediated signaling pathway in the vomiting center. The first-generation 5-HT₃ receptor antagonists (ondansetron, granisetron, dolasetron and tropisetron) are commonly used for acute CINV rather than delayed CINV. The second-generation drug, palonosetron²⁴, allosterically inhibits 5-HT₃ receptor longer than the first-generations by triggering 5-HT₃ receptor internalization and inhibiting 5-HT₃/NK-1 receptor crosstalk.²⁵ Therefore, the drug can be used for the prevention of both acute and delayed CINV.^{26,27} The side effects of 5-HT₃ receptor antagonists are headache, dizziness, flushing, muscle pain, and QT prolongation.²⁸

NK-1 receptor antagonists

NK-1 receptor antagonists have been developed since the 1990s and approved in 2003. Their mechanism of action is inhibition of substance P from binding to the NK-1 receptor, so the signal transduction pathway does not occur in the vomiting center. NK-1 receptor antagonists, such as aprepitant, netupitant, rolapitant, and fosaprepitant, are mainly used to prevent both acute and delayed CINV. However, it should be noted that netupitant and aprepitant are CYP3A4 inhibitors. Hence, the patients with concomitant use of these drugs with dexamethasone, a CYP3A4 substrate, should be monitored for side effects.²⁴

Dexamethasone

Dexamethasone is a synthetic glucocorticoid that has anti-inflammatory, anti-allergic, immunosuppressive and pain relief effects.²⁹ It has been used as an antiemesis since the 1980s. Nowadays, it is also indicated for CINV, radiation-induced nausea and vomiting (RINV), and postoperative nausea and vomiting (PONV). There are several proposed mechanisms whereby dexamethasone prevents CINV, such as suppression of inflammation mediators and downregulation of the serotonin and 5-HT₃ expression.³⁰ Its common side effects are gastrointestinal symptoms, anxiety, insomnia, and hyperglycemia.²⁸

Olanzapine

Olanzapine, one of the antipsychotics, acts by inhibiting various receptors including dopamine receptor (D₁, D₂, D₃, and D₄), 5-HT receptor (5-HT_{2A}, 5-HT_{2C}, 5-HT₃ and 5-HT₆), α_1 -adrenergic receptor, muscarinic receptor, and histamine receptor (H₁). Results from previous clinical studies have demonstrated that, when compared with placebo, olanzapine combined with dexamethasone, 5-HT₃ receptor antagonists, and NK-1 antagonists are more effective for prevention of CINV in patients receiving cisplatin or cyclophosphamide-doxorubicin regimen. Its side effects include sedation, dizziness, fatigue, weight gain, dry mouth, constipation, dyslipidemia, and increased risk of diabetes mellitus (when used more than 6 months).^{31,32}

Dopamine receptor antagonists

Dopamine receptor antagonists, such as metoclopramide and prochlorperazine, have been used for the prevention of acute CINV except in patients receiving cisplatin-based regimen. It is also effective in delayed CINV when using with corticosteroids.³³ However, metoclopramide has been reported to cause several side effects, including increased risk of falling in the elderly, QT prolongation, and dystonia with extrapyramidal effects. Additionally, other currently available drugs are more effective, therefore they are only indicated for prophylaxis of low emetic risk chemotherapy-induced CINV and breakthrough CINV.²³

Cannabinoids

The antiemetic substance in the cannabinoid groups is Δ^9 -tetrahydrocannabinol (THC). This compound directly inhibits 5-HT₃ and CB₁ receptors^{34,35} that are co-expressed in the γ -aminobutyric acid (GABA)ergic neurons.³⁶ Thus, the anti-nausea/anti-emetic effects of cannabinoid may be mediated by the interactions between the cannabinoid and serotonergic systems at the level of GABA neuro-

transmission in brain areas. Recently, the United State Food and Drug Administration (U.S. FDA) has approved dronabinol and nabilone, two oral synthetic cannabinoids, for refractory CINV. Furthermore, the NCCN has recommended cannabinoids for the treatment of breakthrough CINV. The adverse drug effects include dizziness, sedation, feeling high, dysphoria, depression, and increased risk of falling in the elderly due to CNS depression.^{23,37,38}

Practical guideline for CINV²³

The prophylaxis of CINV is one of the objectives in cancer patient management, therefore the healthcare providers should emphasize on the appropriate utilization of antiemetic guidelines. For example, it is commonly known that ANV is associated with past experiences of CINV. Thus, successful prevention of acute and delayed CINV is the best approach to avoid the development of ANV. It should be noted that nausea and vomiting are not specific to chemotherapy and can also occur from complications of cancer, such as bowel obstruction, brain metastasis as well as opioid side effects.

The NCCN clinical practice guideline recommends that the healthcare providers should take into account the emetic risk of chemotherapy (Table 1) and choose the antiemetic regimens according to the guidelines summarized in Tables 2 and 3. If there are several types of chemotherapy in the regimen, antiemetic selection should be based on the chemotherapy with the highest emetic risk.

In the case of breakthrough CINV, the healthcare providers should add additional agent(s) from a different drug class that are not used in the standard prophylactic antiemetic regimen. As listed in Table 4, the management should be implemented using around the clock fashion. Moreover, the healthcare providers should increase the antiemetic dose or modify antiemetic regimen for the next cycle of chemotherapy.

Summary

CINV is an important adverse event in cancer patient treatment which affects the patients' quality of life and treatment process. Currently, there are many potent antiemetics available for CINV, therefore the healthcare providers should be aware and comply to the latest evidence-based antiemetic guidelines.

Table 1. The emetic risk of chemotherapy and targeted drugs (adapted from NCCN guideline with permission).²³

Emetic risk of parenteral chemotherapy	
Emetic risk	Chemotherapy
High emetic risk (>90% frequency of CINV if do not have standard prophylaxis)	• Regimen with anthracycline and cyclophosphamide • Carboplatin AUC ≥ 4 • Carmustine >250 mg/m² • Cisplatin • Cyclophosphamide >1,500 mg/m² • Dacarbazine • Doxorubicin ≥ 60 mg/m² • Epirubicin >90 mg/m² • Ifosfamide ≥ 2 g/m²/dose • Mechlorethamine • Streptozocin
Moderate emetic risk (> 30%-90% frequency of CINV if do not have standard prophylaxis)	• Aldesleukin >12-15 million IU/m² • Amifostine >300 mg/m² • Bendamustine • Carboplatin AUC <4 • Carmustine ≤ 250 mg/m² • Cyclophosphamide $\leq 1,500$ mg/m² • Cytarabine >200 mg/m² • Dactinomycin • Daunorubicin • Doxorubicin <60 mg/m² • Epirubicin ≤ 90 mg/m² • Idarubicin • Ifosfamide <2 g/m²/dose • Irinotecan • Methotrexate ≥ 250 mg/m² • Oxaliplatin
Low emetic risk (10-30% frequency of CINV if do not have standard prophylaxis)	• Ado-trastuzumab emtansine • Aldesleukin ≤ 12 million IU/m² • Amifostine ≤ 300 mg/m² • Cytarabine 100-200 mg/m² • Docetaxel • Doxorubicin (liposomal) • Etoposide • 5-Fluorouracil • Gencitabine • Methotrexate 50-250 mg/m² • Mitomycin • Mitoxantrone • Paclitaxel • Pemetrexed • Topotecan • Ziv-aflibercept
Minimal emetic risk (<10% frequency of CINV if do not have standard prophylaxis)	• Asparaginase • Bevacizumab • Bleomycin • Bortezomib • Cetuximab • Cytarabine <100 mg/m² • Fludarabine • Methotrexate ≤ 50 mg/m² • Panitumumab • Pembrolizumab • Pertuzumab • Rituximab • Temsirolimus • Trastuzumab • Vinblastine • Vincristine

Table 1. (Continued)

Emetic risk of oral chemotherapy	
Emetic Risk	Chemotherapy
Moderate to high emetic risk (≥30% frequency of CINV if do not have standard prophylaxis)	• Busulfan ≥4 mg/day • Ceritinib • Crizotinib • Cyclophosphamide >100 mg/m²/day • Estramustine • Etoposide • Lenvatinib • Midostaurin • Mitotane • Niraparib • Olaparib • Procarbazine
Minimal to low emetic risk (<30% frequency of CINV if do not have standard prophylaxis)	• Busulfan <4 mg/day • Capecitabine • Cyclophosphamide <100 mg/m²/day • Erlotinib • Everolimus • Fludarabine • Gefitinib • Hydroxyurea • Imatinib • Mercaptopurine • Methotrexate • Nilotinib • Osimertinib • Palbociclib • Regorafenib • Sorafenib • Sunitinib • Thioguanine • Topotecan • Vemurafenib

Adapted with permission from the NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines®) for Antiemesis V.2.2020. © 2020. National Comprehensive Cancer Network, Inc. All rights reserved. The NCCN Guidelines® and illustrations herein may not be reproduced in any form for any purpose without the express written permission of NCCN. To view the most recent and complete version of the NCCN Guidelines, go online to NCCN.org. The NCCN Guidelines are a work in progress that may be refined as often as new significant data becomes available. NCCN makes no warranties of any kind whatsoever regarding their content, use or application and disclaims any responsibility for their application or use in any way.

Table 2. The prophylactic antiemetic regimens for parenteral anticancer agents (adapted from NCCN guideline with permission).²³

Practical guideline of antiemetic for parenteral chemotherapy ¹			
Emetic risk	Antiemetic drug administration		
High emetic risk	Day 1	Day 2-4	Day 2-3
	1. ² Olanzapine ^{3,4} NK-1 RA ⁵ 5-HT ₃ RA ⁶ Dexamethasone ⁷ Olanzapine ^{4,9} Aprepitant ¹⁰ Dexmethasone ¹¹		
	2. Olanzapine ^{3,4} Palonosetron ⁸ Dexamethasone ⁷ Olanzapine ^{4,9} Aprepitant ¹⁰ Dexmethasone ¹¹		
	3. NK-1 RA ⁵ 5-HT ₃ RA ⁶ Dexamethasone ⁷		
Moderate emetic risk	Day 1	Day 2-3	Day 2-3
	1. ¹³ 5-HT ₃ RA ⁶ Dexamethasone ⁷ 5-HT ₃ RA (choose only 1 drug) ¹² Dexmethasone ¹¹		
	2. ¹³ Olanzapine ^{3,4} Palonosetron ⁸ Dexamethasone ⁷ Olanzapine ^{4,9} Aprepitant ¹⁰ ±Dexamethasone ¹¹		
	3. ¹³ NK-1 RA ⁵ 5-HT ₃ RA ⁶ Dexamethasone ⁷		
Low emetic risk ¹⁴	1. Dexamethasone 8-12 mg oral or intravenous once daily		
	2. Metoclopramide 10-20 mg oral or intravenous once daily		
	3. Prochlorperazine 10 mg oral or intravenous once daily		
	4. 5-HT ₃ RA (choose only 1 drug)		
	• Dolasetron 100 mg oral once daily		
	• Granisetron 1-2 mg oral once daily		
	• Ondansetron 8-16 mg oral once daily		
Minimal emetic risk	No need for prophylaxis		

¹ Considering given with Lorazepam 0.5-2 mg po/IV/SL q 6 h in day 1-4 of chemotherapy, considering given with H₂ blocker or proton pump inhibitor and considering to add lorazepam po when use olanzapine in regimen; ² Preferred regimen and preferred if having breakthrough CINV or previous using of olanzapine or NK-1 RA in regimen; ³ Olanzapine 5-10 mg po once daily; ⁴ Considering 5 mg in case of elderly; ⁵ Choose 1 drug from aprepitant 125 mg po once, aprepitant (emulsion) 130 mg IV once, fosaprepitant 150 mg IV once, netupitant 300 mg/palonosetron 0.5 mg (combined drug) po once, fosaprepitant 235 mg/palonosetron 0.25 mg (combined drug) iv once or rolapitant 180 mg po once (rolapitant should have at least 2 week interval); ⁶ Choose 1 drug from dolasetron 100 mg po once, ondansetron 16 mg po once or 8-16 mg iv once, palonosetron 0.25 mg iv once, granisetron (extended release) 10 mg SC once or granisetron 2 mg po once or 0.01 mg/kg (maximum 1 mg) IV once or 3.1 mg/day transdermal 1-2 day before chemotherapy (if using combined drug, it is not necessary to use 5-HT₃ RA); ⁷ Dexamethasone 12 mg po/IV once; ⁸ Palonosetron 0.25 mg IV once; ⁹ Olanzapine 5-10 mg po once daily; ¹⁰ Aprepitant 80 mg po once when use aprepitant in day 1; ¹¹ Dexamethasone 8 mg po/IV once daily; ¹² When do not use palonosetron, granisetron (extended release) and transdermal granisetron in day 1, suggest to choose 5-HT₃ RA 1 drug: dolasetron 100 mg po once daily, granisetron 1-2 (total dose) mg po once daily or 0.01 mg/kg (maximum 1 mg) IV once daily, ondansetron 8 mg po twice a day or 16 mg po once or 8-16 mg IV once daily; ¹³ Preferred regimen for high CINV risk patients or patients who are failure to treat corticosteroid and 5-HT₃ RA; ¹⁴ Start before chemotherapy and continue daily throughout treatment.

Adapted with permission from the NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines[®]) for Antiemesis V.2.2020. © 2020. National Comprehensive Cancer Network, Inc. All rights reserved. The NCCN Guidelines[®] and illustrations herein may not be reproduced in any form for any purpose without the express written permission of NCCN. To view the most recent and complete version of the NCCN Guidelines, go online to NCCN.org. The NCCN Guidelines are a work in progress that may be refined as often as new significant data becomes available. NCCN makes no warranties of any kind whatsoever regarding their content, use or application and disclaims any responsibility for their application or use in any way.

Table 3. The prophylactic antiemetic regimens for oral anticancer agents (adapted from NCCN guideline with permission).²³

Practical guideline of antiemetic for enteral chemotherapy	
Emetic risk	Antiemetic drug administration
Moderate to high emetic risk	Antiemetic should be started before chemotherapy and given daily 5-HT₃ RA (choose only 1 drug) • Dolasetron 100 mg po once daily • Granisetron 1-2 mg po (total daily dose) once daily - or Granisetron 3.1 mg/day transdermal q 7 day • Ondansetron 8-16 mg po (total daily dose) once daily
Minimal to low emetic risk	PRN treatment recommended antiemetic should be given before chemotherapy and given daily¹ • Metoclopramide 10-20 mg po q 6 hr • Prochlorperazine 10 mg po (maximum 40 mg/day) q 6 hr 5-HT₃ RA (choose only 1 drug) • Dolasetron 100 mg po once daily • Granisetron 1-2 mg po (total daily dose) once daily • Ondansetron 8-16 mg po (total daily dose) once daily

¹ Considering given with Lorazepam 0.5-2 mg po or IV or sublingual q 6 h in day 1-4 of chemotherapy and considering given with H₂ blocker or proton pump inhibitor

Adapted with permission from the NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines[®]) for Antiemesis V.2.2020. © 2020. National Comprehensive Cancer Network, Inc. All rights reserved. The NCCN Guidelines[®] and illustrations herein may not be reproduced in any form for any purpose without the express written permission of NCCN. To view the most recent and complete version of the NCCN Guidelines, go online to NCCN.org. The NCCN Guidelines are a work in progress that may be refined as often as new significant data becomes available. NCCN makes no warranties of any kind whatsoever regarding their content, use or application and disclaims any responsibility for their application or use in any way.

Table 4. The antiemetic regimen for breakthrough CINV (adapted from NCCN guideline with permission).²³

Practical guideline for breakthrough CINV	
Antipsychotics	• Olanzapine 5-10 mg po once daily¹
Benzodiazepine	• Lorazepam 0.5-2 mg po or sublingual or intravenous every 6 h
Cannabinoids	• Dronabinol (capsule) 5-10 mg or Dronabinol (solution) 2.1-4.2 mg/m² po 3-4 times per day² • Nabilone 1-2 mg po twice a day
Others	• Haloperidol 0.5-2 mg po or intravenous q 4-6 h • Metoclopramide 10-20 mg po or intravenous q 4-6 h • Scopolamine 1.5 mg transdermal patch q 72 h
Phenothiazine	• Prochlorperazine 25 mg rectal suppository q 12 h or 10 mg po or IV q 6 h • Promethazine 25 mg rectal suppository q 6 h or 12.5-25 mg po q 4-6 h
5-HT ₃ receptor antagonist	• Dolasetron 100 mg po once daily • Granisetron 1-2 mg po once daily or 1 mg po twice a day or 0.01 mg/kg IV once daily (maximum 1 mg) or 3.1 mg/day transdermal once a week • Ondansetron 16-24 mg po once daily or 8-16 mg IV
Corticosteroid	• Dexamethasone 12 mg po or IV once daily

¹ When not use olanzapine in previous prophylaxis regimen, for olanzapine-containing regimens, only use po lorazepam; ² Solution has better bioavailability than capsule (2.1 mg per 2.5 mg).

Adapted with permission from the NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines[®]) for Antiemesis V. 2. 2020. © 2020. National Comprehensive Cancer Network, Inc. All rights reserved. The NCCN Guidelines[®] and illustrations herein may not be reproduced in any form for any purpose without the express written permission of NCCN. To view the most recent and complete version of the NCCN Guidelines, go online to NCCN.org. The NCCN Guidelines are a work in progress that may be refined as often as new significant data becomes available. NCCN makes no warranties of any kind whatsoever regarding their content, use or application and disclaims any responsibility for their application or use in any way.

References

1. Hsieh RK, Chan A, Kim HK, Yu S, Kim JG, Lee MA, et al. Baseline patient characteristics, incidence of CINV, and physician perception of CINV incidence following moderately and highly emetogenic chemotherapy in Asia Pacific countries. *Support Care Cancer*. 2015 Jan;23(1):263-72.
2. Koth SM, Kolesar J. New options and controversies in the management of chemotherapy-induced nausea and vomiting. *Am J Health Syst Pharm*. 2017 Jun 1;74(11):812-9.
3. Hilarius DL, Kloeg PH, van der Wall E, van den Heuvel JJ, Gundy CM, Aaronson NK. Chemotherapy-induced nausea and vomiting in daily clinical practice: a community hospital-based study. *Support Care Cancer*. 2012 Jan; 20(1):107-17.

4. Haiderali A, Menditto L, Good M, Teitelbaum A, Wegner J. Impact on daily functioning and indirect/direct costs associated with chemotherapy-induced nausea and vomiting (CINV) in a U.S. population. *Support Care Cancer*. 2011 Jun;19(6):843-51.
5. Ballatori E, Roila F, Ruggeri B, Porrozzi S, Iannopollo M, Soru G, et al. The cost of chemotherapy-induced nausea and vomiting in Italy. *Support Care Cancer*. 2007 Jan;15(1):31-8.
6. Laszlo J. Nausea and vomiting as major complications of cancer chemotherapy. *Drugs*. 1983 May;25 (Suppl 1):1-7.
7. Adel N. Overview of chemotherapy-induced nausea and vomiting and evidence-based therapies. *Am J Manag Care*. 2017 Apr;23(14 Suppl):S259-S65.
8. Shankar A, Roy S, Malik A, Julka PK, Rath GK. Prevention of chemotherapy-induced nausea and vomiting in cancer patients. *Asian Pac J Cancer Prev*. 2015;16(15):6207-13.
9. Dranitsaris G, Molassiotis A, Clemons M, Roeland E, Schwartzberg L, Dielenseger P, et al. The development of a prediction tool to identify cancer patients at high risk for chemotherapy-induced nausea and vomiting. *Ann Oncol*. 2017 Jun; 28(6):1260-7.
10. Molassiotis A, Aapro M, Dicato M, Gascon P, Novoa SA, Isambert N, et al. Evaluation of risk factors predicting chemotherapy-related nausea and vomiting: results from a European prospective observational study. *J Pain Symptom Manage*. 2014 May;47(5):839-48.e4.
11. Mosa ASM, Hossain AM, Lavoie BJ, Yoo I. Patient-related risk factors for chemotherapy-induced nausea and vomiting: a systematic review. *Front Pharmacol*. 2020 Apr;11:329.
12. Roila F, Molassiotis A, Herrstedt J, Aapro M, Gralla RJ, Bruera E, et al. 2016 MASCC and ESMO guideline update for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting and of nausea and vomiting in advanced cancer patients. *Ann Oncol*. 2016 Sep;27(Suppl 5):v119-v33.
13. Darmani NA, Ray AP. Evidence for a re-evaluation of the neurochemical and anatomical bases of chemotherapy-induced vomiting. *Chem Rev*. 2009 Jul; 109(7):3158-99.
14. Rapoport BL. Delayed chemotherapy-induced nausea and vomiting: pathogenesis, incidence, and current management. *Front Pharmacol*. 2017 Jan 30;8:19.
15. Bayo J, Fonseca PJ, Hernando S, Servitja S, Calvo A, Falagan S, et al. Chemotherapy-induced nausea and vomiting: pathophysiology and therapeutic principles. *Clin Transl Oncol*. 2012 Jun;14(6):413-22.
16. Tajeja N, Groninger H. Chemotherapy-induced nausea and vomiting: an overview and comparison of three consensus guidelines. *Postgrad Med J*. 2016 Jan;92(1083):34-40.
17. Janelins MC, Tejani MA, Kamen C, Peoples AR, Mustian KM, Morrow GR. Current pharmacotherapy for chemotherapy-induced nausea and vomiting in cancer patients. *Expert Opin Pharmacother*. 2013 Apr;14(6):757-66.

18. Rojas C, Li Y, Zhang J, Stathis M, Alt J, Thomas AG, et al. The antiemetic 5-HT₃ receptor antagonist palonosetron inhibits substance P-mediated responses *in vitro* and *in vivo*. *J Pharmacol Exp Ther*. 2010 Nov;335(2):362-8.
19. Chan A, Kim HK, Hsieh RK, Yu S, de Lima Lopes G, Jr., Su WC, et al. Incidence and predictors of anticipatory nausea and vomiting in Asia Pacific clinical practice--a longitudinal analysis. *Support Care Cancer*. 2015 Jan;23(1):283-91.
20. Roscoe JA, Morrow GR, Aapro MS, Molassiotis A, Olver I. Anticipatory nausea and vomiting. *Support Care Cancer*. 2011 Oct;19(10):1533-8.
21. Dupuis LL, Roscoe JA, Olver I, Aapro M, Molassiotis A. 2016 updated MASCC/ESMO consensus recommendations: Anticipatory nausea and vomiting in children and adults receiving chemotherapy. *Support Care Cancer*. 2017 Jan;25(1):317-21.
22. Kamen C, Tejani MA, Chandwani K, Janelsins M, Peoples AR, Roscoe JA, et al. Anticipatory nausea and vomiting due to chemotherapy. *Eur J Pharmacol*. 2014 Jan 5;722:172-9.
23. National Comprehensive Cancer Network. Antiemesis (Version 2.2020) [updated 2020 Apr 23; cited 2020 June 28]. Available from: https://www.nccn.org/professionals/physician_gls/pdf/antiemesis.pdf.
24. Navari RM, Aapro M. Antiemetic prophylaxis for chemotherapy-induced nausea and vomiting. *N Engl J Med*. 2016 Apr 7;374(14):1356-67.
25. Rojas C, Raje M, Tsukamoto T, Slusher BS. Molecular mechanisms of 5-HT₃ and NK(1) receptor antagonists in prevention of emesis. *Eur J Pharmacol*. 2014 Jan 5;722:26-37.
26. Rojas C, Thomas AG, Alt J, Stathis M, Zhang J, Rubenstein EB, et al. Palonosetron triggers 5-HT₃ receptor internalization and causes prolonged inhibition of receptor function. *Eur J Pharmacol*. 2010 Jan 25;626(2-3):193-9.
27. Murakami M, Hashimoto H, Yamaguchi K, Yamaguchi I, Senba S, Siraishi T. Effectiveness of palonosetron for preventing delayed chemotherapy-induced nausea and vomiting following moderately emetogenic chemotherapy in patients with gastrointestinal cancer. *Support Care Cancer*. 2014 Apr;22(4):905-9.
28. Goodin S, Cunningham R. 5-HT₃-receptor antagonists for the treatment of nausea and vomiting: a reappraisal of their side-effect profile. *Oncologist*. 2002;7(5):424-36.
29. Buttgereit F, Burmester GR, Lipworth BJ. Optimised glucocorticoid therapy: the sharpening of an old spear. *Lancet*. 2005 Feb 26-Mar 4;365(9461):801-3.
30. Chu CC, Hsing CH, Shieh JP, Chien CC, Ho CM, Wang JJ. The cellular mechanisms of the antiemetic action of dexamethasone and related glucocorticoids against vomiting. *Eur J Pharmacol*. 2014 Jan 5;722:48-54.
31. Navari RM, Qin R, Ruddy KJ, Liu H, Powell SF, Bajaj M, et al. Olanzapine for the prevention of chemotherapy-induced nausea and vomiting. *N Engl J Med*. 2016 Jul 14;375(2):134-42.

32. Yang T, Liu Q, Lu M, Ma L, Zhou Y, Cui Y. Efficacy of olanzapine for the prophylaxis of chemotherapy-induced nausea and vomiting: a meta-analysis. *Br J Clin Pharmacol*. 2017 Jul;83(7):1369-79.
33. Feyer P, Jordan K. Update and new trends in antiemetic therapy: the continuing need for novel therapies. *Ann Oncol*. 2011 Jan;22(1):30-8.
34. Pacher P, Bátkai S, Kunos G. The endocannabinoid system as an emerging target of pharmacotherapy. *Pharmacol Rev*. 2006 Sep;58(3):389-462.
35. Darmani NA. Mechanisms of broad-spectrum antiemetic efficacy of cannabinoids against chemotherapy-induced acute and delayed vomiting. *Pharmaceuticals (Basel)*. 2010 Sep 3;3(9):2930-55.
36. Morales M, Wang S-D, Diaz-Ruiz O, Hyun-Jin Jho D. Cannabinoid CB1 receptor and serotonin 3 receptor subunit A (5-HT_{3A}) are co-expressed in GABA neurons in the rat telencephalon. *J Comp Neurol*. 2004 Jan 6;468(2):205-16.
37. Smith LA, Azariah F, Lavender VTC, Stoner NS, Bettiol S. Cannabinoids for nausea and vomiting in adults with cancer receiving chemotherapy. *Cochrane Database Syst Rev*. 2015 Nov 12;2015(11):CD009464.
38. Badowski ME. A review of oral cannabinoids and medical marijuana for the treatment of chemotherapy-induced nausea and vomiting: a focus on pharmacokinetic variability and pharmacodynamics. *Cancer Chemother Pharmacol*. 2017; 80(3):441-9.